Richard T. Hughes, P.E.

Consulting Engineer
107 N. Front Street
Clearfield, PA 16830
V (814) 765-8691
F (814) 765-8692

June 1, 2011

Parker Block Company
30243 Millsboro Highway
Millsboro, DE 19966

Gentlemen:

This letter is to certify that the Bond Beam Lintels as shown in 8 x 8 load tables manufactured by
Parker Block comply with the latest steel standards as specified by ASTM 615 for 60,000 psi
reinforcement. The masonry mix has been tested in accordance with ASTM C109 and has a
compressive strength in excess of 3,500 psi.

Furthermore, the methods of design and the calculated capacities of the lintels as shown in the
load tables used the ACI 318-05 section 9.1 Ultimate Design method, the building code
requirements for masonry ACI 530/ASCE 5-88 and conform to the latest NCMA TEK-17.2-2002
specifications. The loads developed for use in the design of the lintel is also in compliance with
the UBC Code. In all lengths of lintels, bond, flexure and shear values were calculated and
studied to ensure the proper governing load values are shown in the tables. In all instances of
lintels (up to 12 ft. in length) as a minimum the members carry the apex area of hollow masonry
block above the span unless otherwise noted. A 1.4 dead load factor was used in the design of the
members for both self-weight and allowable loads as expressed in the tables.

Parker Block Company lintels also carry a 1 2 hour UL fire rating when the lintels are restrained,
such as for seismic requirements. I would like to certify the structural integrity of this produce as
long as it is used within the standard industry application.

Please do not hesitate to call if you have any questions or require additional information.

Slncerely,
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8" PRECAST HERC-U-LINTELS

STANDARD LENGTHS
OVERALL TOP BOTTOM
LENGTH STEEL STEEL
48" 2-#3 rebar 2-#3 rebar
56" 2-#3 rebar 2-#3 rebar
64" 2-43 rebar 2-#3 rebar
72" 2-#3 rebar 2-#4 rebar
80" 2-#3 rebar 2-#4 rebar
88" 2-#3 rebar 2-#4 rebhar
96" 2-#3 rebar 2-#4 rebar
104" 2-#3 rebar 2-#4 rebar
112" 2-#3 rebar 2-#4 rebar
120" 2-#3 rebar 2-#4 rehar
128" 2-#3 rebar 2-#5 rebar
136" 2-#3 rebar 2-#5 rebar
144" 2-#3 rebar 2-f15 rebar
Rebar: ASTM A615 Grade 60
Concrete Strenght: 3500 psi
Average Weight: 28lbs If
Finish: CMU Textrue
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SUPERIMPOSED LOADS ABOVE APEX
(HOT CARRHED BY LINTEL)
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DesigaDats As & micimum. the Eintels carry the apex ares above the span. An example of the
f =3 300041 {miniomam) uniform equivelant apex Yoad calculation foliows, FILL WITH COMCRETE
1,260,000psi {per ASTM-AB15)
Average weight per lineal foot of besm + 55 Tbe Hollow masonry black weights for determnining uhifonm equivalent spex Joad on lintel: FiLlL WITH CONC.
Selsmic Capability 8% block weight = 33 psf (Hollow) (2) #3 BARS
Design formuiaz as per ACI 318-95 . 12" block weight = 50 psf (Hollow) (2) ¥3 BARS
ar- Moment govemed ew. uldimate sirength =0.% (A} (£} (d-22} \
.= Shear governed by vllimate srength Equivalent load of apex areaw .33 WL —
1789 F._,_u Effextive span "L of Hintst {centertine of beaning to centetline ol bearing). 2 ’ m%hﬂhm.wﬂ.m.._bi
Vom 12 WL, Weight ol masonry block “W" PSF - REINFORCING
ikt = Maximm sllowable deflection = 1,/36050.37 EXAMPLE L
UL Fire Ratings [-1/2 hour Equivalen: apex Toad for 4"X8" Lintel with effective spaa of 48" X
Apex Load = (33) (W) (L} = .33 (35 psif2) (481 2) = TIKFT To aLLOW FOR
Typical Sectlon: Capacity of 4X8 lintel with effective span of 48" /m_.um!_n zmm___..”.q.::_n mm_ﬂ—..__wmumn_zn

Wiith (W) = 158" (from Joad table for live loads) = 852 #FT NFORCING
Height (H) = 7.625" Therefore, the lintel has significant excess capacity, if REL SEISMIC RENFORCING



NATIONAL

CONCRETE MASONRY

ASSOCIATION
Sustainable Concrete Products for Structures and Hardscapes

ASTM C140-10 Test Report

Sampling and Testing Concrete Masonry Units and Related Units

Client:
Address:

Parker Block Co, Inc.
PO Box 780
Millsbora, DE 19966-0780

Unit Designation/Description:
U-8haped Concrete Masonry Lintel

Summary of Test Results:

Net Compressive Sﬁenalh —
Density

Absorption

Absorption

—

Testing Agency:

Address:

Sampling Party:

Date Samples Received:

Tested
Valugs
B 4080 "psi
135.9 lo#t®
11.3 ot
83 %

13750 Sunrise Valley Drive
Herndon, VA 20171-4662

703.7£3.1960
Fax: 703.713.1910
WWW.NCma.org
Job No.: 11-386
Report Date: 5/20/2(11

National Concrete Masonry Association
Research and Development Laboratory
13750 Surrise Valley Drive

Herndan, VA 20171-4662

Parker Biock Co, Inc.

5110/2011

The client delivared thres full-size L-shaped concrete masonry linte!s fo the laboratory. From each lintel, a2 x 4 x 8 in. coupon was saw-cut from the unit for
compression testing. Also, an additional segment was taken from the unit for absorption tasting. The results of these tests are summarized above, with individual

resulls listed beiow.

Measursments of Fuil-Size Units *

Avg Avg Length Length
Width ™ Height Front Rear
in. in. in. in.
Unit#1 7.64 7.38 39.50 39.40
Oate Tested
51712011
Compression Spacimens
Maximum Tested
Coupon Compression  Compressive
Width Height Length Weight Load Strength
in. in. in. b b psi
Unit#1a 2N 4.05 1812 5.36 65410 3820
Unit #2a 200 402 8.01 514 80030 3750
Date Tested Unit #3a 2.08 4.04 8.26 5.66 80010 4660
5/20/2011 Average 2.06 4.04 8.13 5.39 68480 4080
Absomtion Specimens
Approxmiate Absorplion Specimen Size 2 x 7.5 x 8 inch
Received Immersed Saturated Oven-Dry
Weight Weight Weight Weight Absorptian Absorption Density
’ b “Ib S Pt T S T E —
Date Tested Unit#1b 8.90 5.17 8.96 8.28 “11.2 8.2 136.2
51812011 Upit #2p 9.08 5.27 9.18 8.46 "11.5 85 1351
to Unit #3b 9.14 5.32 9.22 852 11.2 8.2 138.3
6{20/2011 Average 9.04 525 9.12 842 1.3 83 135.9
474
Nicholas R. Lang
Manager, Research & Development Laboratory
Form TR-C120-08

Ravisad 316/2011
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